MF900 Parts List

Table of Contents

Cabinet

Air Cooled
Water Cooled
Compressor
Spout
Evaporator
Gear Motor
Control Box

Wiring Diagrams



MFO900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

GENERAL

This section contains the Parts lllustrations and
the Parts List for each of the major assemblies in
the Model MF900 Modular Flaker Icemaker.

A No Number designation, when used in the Part
Number Column indicates the unit is not available
from SCOTSMAN as an assembly. This
designation is used only for the convenience and
clarity of division in cataloging.

HOW TO ORDER PARTS OR ASSEMBLIES

When ordering parts or assemblies, to avoid costly
delays and errors in shipment, give the part
number, the complete description shown in the
list, and the quantities of each part or assembly
required. Also include the model name, the serial
number of the icemaker for which the part is
required and for parts which require color
matching, the color of the cabinet.

All part numbers have TEN DIGITS (spaces),

required for use in the Computer System. BE

SURE to fill in ALL SPACES in the CATALOG
NUMBER column, on the parts order form.

WIRING DIAGRAMS

This section is provided as an aid in The wiring diagrams in this Section are:

understanding the electrical circuitry of the
MF900AE-2A or MFOOOAE-7A 208 & 230/60/1
Model MF900 Modular Flaker icemaker MFO00WE-2A or MFOOOWE-7A 208 & 230/60/1

MF900A-3A 208-230/60/3
il WARNING /11101 MF900W-3A 208-230/60/3

When conducting a continuity check of the With contactor isolation relay
modular cuber: _ MF900AE-2A or MFI00AE-7A 208 & 230/60/1
1. Disconnect the main power source. MF9Q00WE-2A or MFOOOWE-7A 208 & 230/60/1
2. DO NOT use an incandescent lamp or MFS00A-3A 208-230/60/3
jumper wire, conduct all tests with a MFO00W-3A 208-230/60/3

volt-ohm-meter.

iiiiiiid i

OCTOBER 1986
Page 1



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

ITEM
NUMBER

1

//\///L B

CHASSIS AND
BASE ASSEMBLY
(FOR REFERENCE ONLY)

A26625-003
A26625-002

03-1417-15
03-1419-09
03-1423-06
A28047-001
A28047-002

03-1404-09
03-1417-03
A26864-003
A26864-002

03-1417-03
03-1404-09
03-1507-00
A26866-003
A26866-002

03-1417-03
03-1404-09
03-1507-00
A26865-003
A26865-002

03-1417-15
03-1419-09
03-1423-06

Figure 8-1. MF-900 Cabinet.

DESCRIPTION

MF-900 Cabinet

Panel, Top (C.R.S. Painted)

Panel, Top (Stainless Steel)

attaching parts, Index 1

Lockwasher, No. 8 Country Sunk External Tooth - Carbon Steel Zinc Plated
Screw, No. 8 x 1-1/4 S/T Flat Hd

Nut, Speed - No. 8 J-Type

Panel, Rear (C.R.S. Painted)

Panel, Rear (Sainless Steel)

attaching parts, Index 2

Screw, No. 8 x 1-1/2 T/F Tap

Lockwasher, No. 8 External Tooth - Carbon Steel Zinc Plated
Panel, Left Side (C.R.S. Painted)

Panel, Left Side (Stainless Steel)

attaching parts

Lockwasher, No. 8 External Tooth - Carbon Steel Zinc Plated
Screw, No. 8 x 1-1/2 T/F Tap

Nut, Speed - No. 8

Panel, Right Side (C.R.S. Painted)

Panel, Right Side (Stainless Steel)

attaching parts

Lockwasher, No. 8 External Tooth - Carbon Stee! Zinc Plated
Screw, No. 8 x 1-1/2 T/F Tap

Nut, Speed - No. 8

Panel, Front (C.R.S. Painted)

Panel, Front (Stainless Steel)

attaching parts

Lockwasher, No. 8 Country Sunk External Tooth - Carbon Steel Zinc Plated
Screw, No. 8 x 1-1/4 S/T Flat Hd

Nut, Speed - No. 8 J-Type

OCTOBER 1986
Page 2



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

78-132

Figure 8-2. Major Assemblies — Air-Cooled Models.

OCTOBER 1986

Page 3



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

ITEM
NUMBER

ib
1c

10

11

12

13
14

PART
NUMBER

No Number
No Number
18-0231-01
No Number
No Number
02-2378-01
12-1575-02

No Number

03-1404-11
18-3714-01

03-1417-09
03-0571-00
A09388-001
02-0544-01

03-1360-01
13-0079-03
13-0674-09

02-0535-00
02-0694-00
02-2217-01
02-2217-02

No Number
A20959-000

03-1572-01
No Number

18-2300-27
18-2300-26
03-1417-12
03-1408-29
03-1405-40
11-0296-00
A27993-001
13-0617-26

03-1394-00
03-1360-01
A30487-001

No Number
13-0806-01
A26161-001

DESCRIPTION

Major Assemblies - Air Cooled Models
Bracket Assembly, Fan Motor and Mounting
Blade, Fan

Pad, Vibration (p/o Fan Motor)

Nut, Fan Mounting (p/o Fan Blade)
Bracket, Fan Mounting

Motor, Fan

attaching parts, Index 1c to 1b

Screw (p/o Fan Motor)

attaching parts, Index 1 to Condenser Shroud
Screw, No. 1/4-20 x 1/2 T/C Hex Hd
Condenser - Air-Cooled

attaching parts, Index 2

Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated
Screw, No. 1/4-20 x 1/2 T/C Hex Hd
Brace, Drier

Drier

attaching parts, Index 3 and 4

Screw, No. 10-16 x 3/4 S/T

Tube (Reservoir Overflow to Drip Pan)
Tube (Reservoir to Freezer Inlet)
attaching parts, Index 5 and 6

Clamp (Index 5)

Clamp (Index 6)

Reservoir

Valve Assembly, Float (Not Shown)
attaching parts, Index 7

Wing Nut (p/o Reservoir)

Bracket, Mounting

attaching parts, Index 8

Screw, No. 8-18 x 1/2 Phil Pan Hd
Compressor (See Figure 8-4)
attaching parts, Index 9

Grommet

Sleeve, Mounting

Lockwasher, No. 1/16 External Tooth - Carbon Steel Zinc Plated
Washer, Special

Screw, No. 5/16-18 x 1-3/4 Hex Cap
Control, Pressure — H20

Bracket, Utility

O-Ring

attaching parts, Index 10 and 11

Nut, Pal

Screw, No. 10-16 x 3/4 S/T

Bracket, Bin Thermo

attaching part, Index 12

Screw, No. 8 Sheet Metal

Pad, Sealing

Condensor Shroud

OCTOBER 1986
Page 4



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

ITEM
NUMBER

14
15

16
17

18

19

20
21
22
23

PART
NUMBER

A26537-002

02-0179-02
13-0809-01
No Number

02-1437-00

03-1417-07
03-1544-03
No Number

03-1408-35
03-1410-04
03-1420-01
15-0573-01
A21290-000
13-0704-00
A32402-022

03-1417-09
03-0571-00

A28207-001
A32585-001
A32423-001
16-0563-00
16-0560-00

DESCRIPTION

Tube, Ice

attaching parts, Index 14 and 15

Clamp, Hose

Cap, Freezer

Spout Assembly

(See Figure 8-5)

Gasket, Spout

attaching parts, Index 17 and 18

Lockwasher, No. 1/4 Internal Tooth - Phosphor Bronze
Screw, No. 1/4-20 x 1 Soc-Hd Cap (SS)

Freezer Assembly

(See Figure 8-6)

attaching parts, Index 19

Washer, Special

Lockwasher, No. 5/16 Helical Spring - Carbon Steel Zinc Plated
Screw, No. 5/15-18 x 7/8 Hex Cap

Coupling

Pan, Drip

Gasket

Drivemotor Assembly (230 V) See page 13

attaching parts, Index 23

Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated
Screw, No. 1/4-20 x 1/2 T/C Hex Cap

Motor Plate Not Shown
Motor Shield Not Shown
Motor Strap Not Shown
Valve Cap Not Shown
Valve Core Not Shown

OCTOBER 1986
Page 5



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

78-133

BOX
(SeeFig. 8-8.)
&

\..

CONTROL

(R ef.)
¥
:

D)

|
L

»
73
\ 2
I
[&]

BASE

Figure 8-3. Major Assemblies - Water-Cooled.

OCTOBER 1986
Page 6



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

ITEM PART
NUMBER NUMBER DESCRIPTION

No Number Major Assemblies - Water-Cooled Model
1 18-3306-02 Condenser - Water-Cooled
attaching parts, Index 1
03-1417-09 Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated
03-0571-00 Screw, No. 1/4-20 x 1/2 T/C Hex Hd
2 No Number Regulator Assembly, Water
attaching parts, Index 2
03-1417-09 Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated
03-0571-00 Screw, No. 1/4-20 x 1/2 T/C Hex Hd
2a 16-0677-01 Union, Half - No. 5/8-18 x 3/8 Flare
2b A15924-000 Nipple Assembly, Pipe (w/Bracket)
2c 16-0355-00 Coupling - 3/8 NPT x 3/8 Flare Brass
2d 11-0198-02 Valve, Water Regulator
3 A09388-000 Brace, Drier
4 02-0544-01 Drier
attaching parts, Index 3 and 4
03-1360-01 Screw, No. 10-16 x 3/4 S/T
5 13-0079-03 Tube (Reservoir Overflow to Drip Pan)
6 13-0674-09 Tube (Reservoir to Freezer Inlet)
attaching parts, Index 5 and 6
02-0535-00 Clamp (Index 5)
02-0694-00 Clamp (Index 6)
7 02-2217-01 Reservoir
02-2217-02 Valve Assembly, Float (Not shown)
attaching parts, Index 7
No Number Wing Nut (p/o Reservoir)
8 A20959-000 Bracket, Mounting
attaching parts, Index 8
03-1572-01 Screw, No. 8-18 x 1/2 S/T Phil Pan Hd
9 No Number Compressor
attaching parts, Index 9
18-2300-27 Grommet
18-2300-26 Sleeve, Mounting
03-1417-12 Lockwasher, No. 5/16 External Tooth - Carbon Steel Zinc Plated
03-1408-29 Washer, Special
03-1405-40 Screw, No. 5/16-18 x 1-3/4 Hex Cap
10 11-0296-00 Controf, Pressure - H?’O
11 A27993-001 Bracket, Utility
13-0617-26 0O-Ring
12-1213-06 Bushing, Snap
attaching parts, Index 10 and 11
03-1394-00 Nut, Pal
03-1360-01 Screw, No. 10-16 x 3/4 S/T
12 A30487-001 Bracket, Bin Thermo
attaching part, Index 12
No Number Screw, No. 8 Sheet Metal

OCTOBER 1986
Page 7



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

ITEM
NUMBER

13
14

15
16
17

18

19

20
21
22
23

PART
NUMBER

13-0806-01
A26537-002

02-0179-02
13-0809-01
No Number

02-1437-00
03-1417-07
03-1544-03
No Number

03-1408-35
03-1410-04
03-1420-01
15-0573-01
A21290-000
13-0704-00
A32402-022

03-1417-09
03-0571-00
A28207-001
A32585-001
A32423-001
16-0563-00
16-0560-00

DESCRIPTION

Pad, Sealing

Tube, Ice

attaching parts, Index 14 and 15

Ctamp, Hose

Cap, Freezer

Spout Assembly

(See Figure 8-5)

attaching parts, Index 17 and 18

Gasket, Spout

Lockwasher, No. 1/4 Interna! Tooth - Phosphor Bronze
Screw, No. 1/4-20 x 1 Soc-Hd Cap

Freezer Assembly

(See Figure 8-6)

attaching parts, Index 19

Washer, Special

Lockwasher, No. 5/16 Helical Spring - Carbon Steel Zinc Plated
Screw, No. 5/16-18 x 7/8 Hex Cap

Coupling

Pan, Drip

Gasket

Drivemotor Assembly (230 V) See Page 13

attaching parts, Iindex 23

Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated
Screw, No. 1/4 20 x 1/2 T/C Hex Cap

Motor Plate

Motor Shield Not Shown

Motor Strap Not Shown

Valve Cap Not Shown

Valve Core Not Shown

NOTE: See Page 14 for replacement parts within the Control Box Assembly.

February, 1988
Page 8



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

78-128

Figure 8-4. Compressor Assembly

ITEM PART
NUMBER NUMBER DESCRIPTION

18-3800-02 Compressor Assembly — 230/60/1
18-3800-03 Compresssor Assembly — 208-220/60/3
18-3800-07 Compressor Assembly — 208/60/1
(See Figure 8-2/9 and 8-3/9 for next higher Assembly
1 18-2300-25 Overload — (230/60/1)
18-2300-32 Overload — (208/60/1)

NOTE: 208-220/60/3 internally protected. No service replacement part.

OCTOBER 1986
Page 9



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

SPOUT ASSEMBLY — STAINLESS STEEL

ITEM
NUMBER

NO O hAWN -

(@3N (s J0e]

11
12

13
14
15

16
17

PART
NUMBER

03-1405-02
A29041-001
02-2490-01

13-0617-43
A29050-001
A29429-002
03-1418-38

A25305-001
02-2377-01
03-1418-01

12-1664-01
03-1417-01

03-1406-01
A29430-020
02-1437-00

02-2145-04
A295089-001

DESCRIPTION

Screw 1/4-20 x 3/8 Hex Head Cap
Retainer Plate

Tube, Ice Discharge

“O" Ring

Spout

Actuator, Switch

Screw No. 6-32 x 1 Flat Head
Machine Phil Recess

Screw, Shoulder

Barrier, Thermal

Screw No. 6-32 x 3/8 Flat Head
Machine - Phil Recess

Switch

Lockwasher No. 6 External Tooth
Phosphor Bronze

Nut No. 6-32 Hex Machine Screw
Complete Assembly

Spout Gasket (Not Shown})

Spring
Collar

April, 1989
Page 10



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

Evaporator Assembly

OCTOBER 1986
Page 11



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

FREEZER ASSEMBLY

ITEM PART
NUMBER NUMBER DESCRIPTION

1 03-1405-41 Screw
2 03-1408-03 Washer
3 03-1410-04 Washer
4 02-1629-00 Adapter
5 A10591-000 Bearing Retainer
6 02-0619-00 Bearing
7 A34572-020 Freezer
8 A29430-020 Spout
9 03-1409-20 Washer
10 03-1506-03 Screw
11 03-1409-20 Washer
12 03-1506-03 Screw
13 A24928-001 Spout Plate
14 02-0929-01 Water Seal
15 A29467-001 Auger
16 13-0617-15 “O" Ring
17 13-0617-40 “O"” Ring
18 A26708-001 Bearing Retainer and Bearing
19 02-0646-00 Bearing
20 03-1558-04 Retainer Ring
21 13-0617-20 “Q"” Ring
22 A06273-000 Washer
23 03-1405-36 Screw
24 A08581-000 Freezer Cap
25 A08582-000 Breaker Hook

April, 1989
Page 12



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

N

ZI\V

*NOTE: Torque cover mounting screws

250-300 inch pounds.

DRIVE MOTOR ASSEMBLY

ITEM
NUMBER

1

O OWoO~NOTOAWN

—

13
14
15
16
17
18

19
20
21

22
23
24

PART
NUMBER

02-1606-00
13-0709-02
02-1607-01

03-1251-01

A31230-001
02-1681-00
03-1363-00
02-1652-00
03-1364-00
02-1653-00
02-2071-00

02-1681-00
A32368-020
02-1679-00
A26103-001
A31230-001
03-1408-24
02-2072-00

03-1408-24
A32425-002
12-1741-22
12-1741-28
12-2314-21
A32402-022
A25835-001
12-1741-29
12-1741-20

20\

DESCRIPTION / )
Oil Seal 24
Water Shed

QOil Seal

Screw

Gear Case Cover Assembly *
Thrust Race

Retaining Ring

Shaft, Qutput

Key

Gear, Output

Third Pinion Assembly,
Second Gear and

Thrust Race

Bearing

Thrust Race

“O" Ring

Gear Case Assembly Bottom ~
Washer

Second Pinion Assembly,
First Gear and

Washer

Drive Motor

Switch, Start (Emerson)
Switch, Start (General Electric)
PSC Type

Gearmotor Assembly Complete
Gearcase Oil - 1 Pint

Bearing Shaft G.E. Motor (Not Shown)

*NOTE: Gearcase cover and
bottom are sold as a set only.
Order Part Number A31230-001.

Bearing Shaft Emerson Motor (Not Shown)
Drive Motor Assembly

OCTOBER 1986

Page 13



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

Control Box Assembly

OCTOBER 1986
Page 14



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

CONTROL BOX

ITEM
NUMBER

1

DO h WM

PART
NUMBER

18-2200-39
18-3724-01
18-1901-15
No Number
03-1403-04
18-1903-29
18-1903-34
11-0354-00
03-1403-02
11-0402-01
11-0403-01
11-0388-02
11-0420-01
13-0557-00
12-0426-01
03-1403-17
18-1902-29
18-1902-34
No Number
03-1403-23
12-1213-12
03-1403-17
12-2048-02
12-0739-02
12-2090-05
A28063-001

DESCRIPTION

Start Capacitor Bracket
Capacitor Cap

Start Capacitor — 230-208/60/1
Control Box

Screw

Relay — 230/60/1

Relay — 208/60/1

Bin Thermostat

Screw

Auger Delay Control

Fan Pressure Control (A-C)
Hi Pressure Contro! (W-C)
Low Pressure Control
Grommet

Master Switch

Screw

Run Capacitor — 230/60/1
Run Capacitor — 208/60/1
Capacitor Bracket

Screw

Snap Bushing

Screw

Contactor 230-208/60/1
Contactor 208-230/60/3

Relay, Contactor Isolation, 208-230
Cover - Control Box Not Shown

OCTOBER 1986
Page 15



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

OCTOBER 1986
Page 16

WOLIVINGD
A
W
%»acm *
I8 Al
01108 1 mwoﬂm i
Ld¥d 10N
TNNY NYS '
w3 JAON INIBIVIN 3D TVNUHON
T/ (Ood woswanos 1 NI NMOHS ST0H1NOD 11V
ﬂOl H3MOd
ING) $538d
HOSSIUANOS Av130 H3ISNY viSORuINL NIg ——— $3I2IS ISNI XYA ONV ——mm
INOD $S3¥d H3LYM-O Q3ANAOYO SININIWNDIY IOVII0A
E&1 ¥IONd ¥O3 ILYIJINYN IIS
¥ oy Y27 el 39 1SNK A1ddNS W3IMOd
0> ya LINA SIHL AVddNS YIMOJ 40 S3IOIS
$53bd TOHING) IUNSSIHd-07 bmmmmeee - b [kt - H108 NO 0D3Y $3SNJ
w3 NY 3
HILIMS LNOdS
H04IVINGD N HILIMS ¥ILSYR ‘
N
¥
A
‘J [ 2 »a ) navYR
@v Z3 Z4 ONIA SILNICH
NYd
W A »a 0
woiloe || %4 ¢4
L0 ]
L ne
Gy i —— A7) |
Nvy |l e | e 4
. ‘v_ by i _l‘ #8 1uvIS N0y
4ol [F) 13
x08 xo@ | 8041310¥d
NOILLONAF NOILONAS | T N+ 0 °
HISNIANOD IHYN 301 ( Lv
Y EJUTY = S
SNOILYIIIddY ¥ISNIANOD ILON3IN NO ATNO m.m H
1INGNOD DNIAIINNGD ¥ SLNNIYIM ‘SX08 NOIIINAF $
A3 104
ng __WILSYN 1n0dS
e —2
1VISOr3HY HILIMS WOLIMS
xg | 39201 1imr
! '
1 t i
|
na
JAIN0 43NV L Eamngi
ne A
AVI30 83IONV N3 01
I0HLNOD 08 AN0D RTH M
INNSSBYJ uNSSI¥d IUNSS5IMe
SNOILYDI1ddY 8 e
{os 02 310N3Y NO |nan i
AINO 0,038 GION3T0S
»a 2
wz j B,
AT

100-ShI8eY ng

X08 T0UINOD NYN

Wiring Diagram Air-Cooled Model — MF-900A-2A & MF-900A-7A.



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

HOLOVINOD

300N ONIXVIN 3D TVNHON

(o> wossvanos x744ns NI NMOHS ST10HLNOD TV
TOUINGD SSI¥d HIMOL
AY13G ©3oRY
ViSORHIHL Nig
WOSSIUINOD : ra—— SIS ISNS XYA ONY— i
TOHLNOD SS3Hd HILYMOT a3ANNOY9S SININIPNOIY IDVIT0A
39 1SN Y3IdOHd HO04 ILYIdINYN 3I3S
T0YINOD IUNSSIYd - IH 1IN SIHL A19dNs” M3IMOd o “A7ddNS ¥3IMOd 30 S30IS
[ A ; n
108INOD 3UNSSINA-0T - ; r : H108 NO 0034 S3SNJ
HILIMS 1N0dS ..H. T ’
YOLIVINOD HILIMS §3LSVH ) = ——
o - GLOVINDY! T
J1L3INOVA | Co
L] 1 ! |
A - .
— H 1
; f g HUvA
D wo wa 4 ONIASILNIOI
o..\-w ! L——o
z2/ne £ ¥ L ]
\\\\\\\\ - d¥d 1dv3
1avis ianat
" \
3A14Q_ ¥3DNY 60153 1084d N o
- ) | il
CHES —_—
! i ° "1
u:w:uT\.ﬂ ] |
=
Vi —
: LOM dNOD AYI3M 104
100-£9082 ¥ NG ¥3isvn 1n0ds
9
LVLSONMIHL Uh_; MHOLIMS
uILYM 07 — 1 wa | 31920 1M
| I
TOULINOD I
34nSS3ud
o4
]
Y na ] »
Av13a 4390V
0HANOD _ U INOD 10uING M
3yNSSINd 3uNSS 38d uz:mmw
1
L—ng o H 1
Lﬂ%&. |
e »a
u/z F—Hﬂol_ " v |
A[E MR |
X0@ TOHINOD MVA

Wiring Diagram Water-Cooled Model - MF-900W-2A & MF-300W-7A.

OCTOBER 1986

Page 17



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

T
to»uf(,:.oo HOLIVINOD

TN

@ @ 3Aug M——3ZIS ISN3 XYM AONV—m
u390v ! SININIMNOIY 3IDVLIOA PL
noli08] <ol H340Hd HO4 3L¥143NYN 33§ |
| ‘.__8 YOLIVINDD AlddNS ¥3IMoe !
Lon Y:unsw
1VISONYIHL NIB 43IMOd oF
40SSIHANOS T081N0) SS3Iug ? ? “-A7ddNS ¥IMOd 40
AvI130 4390V INOD SS3Hd ¥ILVYM-0T L S . B SIN 33GHL Ty
N . NO Q03Y S3SNJ
ylz nah Lo
- ageoeds || LTI
|SSuak J HI1IMS 1nods 1SNW LINN SIHL o
i i b I
H HOLDVINODD HOLIMS 43iSYN m e r
. e ./ = ol
- [t T 80 LDViNOD
y o S1L3NoVH
A
A _\/ |
R} 5 »
»o:v 24 bmmem- 4 ﬁ‘ﬁ s
NV 4, ‘
ng
wot10s || 24 ‘Nu
»e
o [ Vs
NV t PR - ﬁ‘
3 - N (E]
o4 HOLOM X08 TYNIN¥3L
HOSSIWIMOD 0SS JHANOD
xog x08 z 9
NOVLONNF NOLLONAF o~ g
YOSNIANOD HINYA 3D el
M o
SNOILYODIIddV ¥OSNIANCD 310M3IY¥ NO ATINO
.
LNGNOD ONILDINNOD ¥ SLANIIM *S,.X08 NOILINAT e u3LsYm 1n0ds
SONMIHL HILIMS HOLIMS
399501 I
¥3LYM 01 “
OHINDD % _
bunssayg |WA|_
I
.
) hd L
! SNOILYIITdd¥Y_HOS Lo e ng
I {10 }-N3ONOD 310M3Y¥ NO X b1 ]
" ATNO 0D3¥ GION310S
g
anwg a3ony M i 4v13g w3V NV 01 o
JOHLINGD _ TCHLNOD TOHLANOD
3uNSS3Yd 3UNSS 3d 24NSS34d
7 —ne t ] 1
| } _:m\_ ! 1 | 1
- 1 1
200—-6vI82Y , e _ENHV _ 1

Y T
e L1 1

na

X08 T0HINOD NIVA

Diagram Air-Cooled Model - MF-300A-3A.

ring

(]

w.

OCTOBER 1986

Page 18



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

SLN3IN3YINO3NY 39VIT0A 0C

AlddNS ¥3mOd 1

m m/:a aNS_¥3IMOd 30

g S3NIT 338ML v NO
QR3y S3SN4

' IAOW ONINYIN 301 TYWHON
| NI NMOHS ST0HLINOD 1TV

YOLIVINGD
JILINOYN

y3lsvn 1NQedsS

WILIMS HOLIMS
319901 i

-

K
|

3AIQ
CEL N
Aldens
.4_8 HOLIIVINOD
Mow 4z, A : u3mod ¢t jea—3215 3503 xvn aNv—m|
I08INOY 3WNSSIUY 1visonddnl Nig U y3d0
B ¥d Y04 ILYIJIAVYN 33S
w130 39NV 77041403 SS38 ¥31vM 0 ! X
N
w/z nen TOMLNGD 3HNSSIVd I W
JO4LNOD 3HNSSIYJ 01 o |
qu:\sm 1n0dS n" ﬁ |
HOLIMS YILSYN I
BN T Q3QNNOY9 38 P!
- L1SNW 1INN SIHL ﬂ .
4 Il
L T 1
- i | |
-
L] )
Ho10n x08 IWNINY3L A 7
HOSS IYANOD HOSSIWIN0I
b »8
o) e
\s o e
Nig
FERZE _»:woxmuxﬂ_
704 LNOD A
3MNSSIM Vo |
IERN
3amg waonv M |Jr||_
.)'Hl nd

Av134Q ¥390nvY [ 01
OULINOD TOHINOGD JOMANOD
3HNSS3yd 3¥Nss3yd 3YNSSIUd
N Yy
!
H r_c\_ )

s >

AR

¥/2 o4 o

ne

X08 TOYULINGD NIYA

N S

Wiring Diagram Water-Cooled Model - MF-SO0W-3A.

OCTOBER 1986

Page 19



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

HOLIMS HOLIMS JOULNOD HILVM Owuany!
HILSYW  1NOdS $S3Hd 07 (o3 ] Nig

3AMNO W3IONY

TJOULINOD
$S3ud

#OD
WOLIVINGD

mQ<

WOD 8 AV

ATddNS HIMOd

(4}

4
C00-€STLIEY
401531064
&
GIANNOYD 39 LSNW LINN SIHL 'o ausad ]
ATNO SHOLONANOD UIddOD 3ASN é :
3JA0N ONINVIN _w
301 TYWHON NI R
NMOHS STOHLNOD TV u:ﬂh'ol»!_!m " “OSTIRIN0D
IONAIUANTD
M I
e ovo o TiRn 3ATHO W39V
- |l|e|t|lllll.._ >¢ o
:m..l.'ﬂu_..mu:'J | ! ,ﬂ.& 2¥1N09
3 " =
b U $3218 3604 XYM i LANE T
HOLON dWOD ONY SLHINIUINOIM FOVLI0A '~ ti=1 - === —T-—
noLL08 43d0Hd HOd ALVIdINYN 338 ~ $[~1——~~-—~— ﬁ H
7\ A4dNS Y3IMOd ! —
oo on,:‘ 904 m
._oxH_ T\ Tl - o
ssaugNva \_/ HOLIVINOD| \V ||||||| 18vis
4OLOW NV4 d¥2
0
" H A7ddNS 4IMOd 30 S3AIS
..kT HOLOVINGD HLO@ NO G3WINOIY §35Nn4
HOLOW

Na
P

MF900AE-2 or MF900AE-7

. OWYINL | A — 8 ° _
T nodaSl | uBISYN _ Ny
t0u1N00 = HILIMS ! rat L
3unss3 : A¥13M
I (_rrm
s3iva o x WiIN3i04
Av130 ¥390Y ’ 4
- ud-o__._mwzuww_ . HOLIMS
i — =
ST T 1N0d4S
. .mwt [y | _7 T |
4 _ _
1081809 1041800 |
! ! ' | 34NSS3Nd 01
Y | 3uNsS3nd e (_ |Junssivd 1
ns
na

OCTOBER 1986

Page 20



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

TO0-PSTIEY t

T‘M»OEO‘L 5
G3AANNOHD 349 1SNW LINN SIHL %‘ @ Eaaﬁ.m.u

A'INO SHOLONANOD UaddOD 3ASN ! 4 *

A0 DNV 31 TVINHON 1./
N HS STOULNOD TV o ¥
MO SNIHILIMS ¥ HOSSIUINOD
TYINIIALINDD
NOLOW 3AI80 UFONV
bl dinliate AU bbbt | A
| —
ﬁ ' 1 ﬂohu:xm
_ —
1
M . dvo W | NS 3503 XYM l 21 T
d.o%rbmdwnc A ONV $ININIMNO3Y FOVLIOA it EEEEE = EETa
Y3dO¥d O3 ALY IINYN 336 R 0 ﬁ i

AlddNS HIMOd
AVi3d d¥J 18ViS A 1 H

YOLON dNOD! 2 - ————m—=- l8v1s
YOLOVLNOD , Th
(]
98 WH AWdNS HIMOJ 0 SIAUS

H108 NO CIMNOIY 5ISN4

MF900WE-2 or MF900WE-7

F= woiovLN0D TOUINOD SE3d  ——
:  AvEQWINY
¥OLOM
; . 3AIMO KIONY
s»iwx.l\_l. ]
HOLMS TOULNOD 0ULNOD e [ owning |
H3LSVM 5538 M $S3ud wozuw.: N — »a i
NNt | 1 e [T ¥ILSYN ! !
HOLMS JOMINOD yaLYM  OWUIHL 1041002 — ALINS | | L
1n0ds S§34d 01 01 [~ 900 ¥ HOLIMS 1
YOLIVINOD J¥NSSINd r A¥I3Y
w3Lvm o1 I TINI ]
n)( TI¥ILINILOd
\_/

00§ v ALLRELLY !
[1081n03 ] HILIMS
1 38NSS3Nd ! — ]
S Gl rETo L Ly || T
(] z1 — z Il u

_ _ 1041NOD | 1081NOD ,,

—L_ E:SU:E

__.m.-_..mmm: 0

1!
—]

ns

ns

OCTOBER 1986
Page 21



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

G3ANNOHYD 38 LSNK 1INN SIHL
ATNO SHOLONANOD H3AdAOD 3SN

HOSSINGWOD

X089

hvrsmya, 4O 10 W

L
.

A
/|

— |:, )

A,

4010310484

TYNU3LNI

ﬁr»
S~ ¥OLIVINOD

e 4l

MILSYW LNOds  SS3bd 07

OHLNOD SSIkd
3 A¥13a y3ony

¥
HOLIMS HOLIMS  TOHINOD WILYM OWYIML|

ol

ANddNS YIAMOd

¥oion
3IAILQ ¥3IDNY

00
N8 1 4010viNoD

o v
N/

U0 8 AVIIN

21 et

3A0ON ONDIYW 301 TVIWHON Irl
NI NMOHS ST0HINOD TV . S
IMINILIMS v
IYONSININDD
VOLON JANG 430NV
o K/‘I_
L
321S ISNJ ‘XYW
woionanod\ _/ GNY SININZWN0IH TOVII0A
NOLLON d3dOdd HOJ ILVIWIINYN 33§ ~f — — éll -
N AddnS IMOd
40, /o(\ !
AON NV3 4oL i
._oﬂwﬁou o L "
S63ud NV4 KOS{\Z(L COFQGPZOMW.‘I: A

>.—&L3n‘m§°&u°ﬂw!.— V
334Hi IV NO QIWND3Y SISNI

- 4OLIViNOD

R

T0HWLNOD
3¥NSSIUd

¥iLYm 01

L

><=a|muu:<

| [aouines |

1 JUNSSIYd |

: |

et

Y

YILSYW
ST

| HOLIMS

e FW

JK

[ souinos |

| JYUNSSIVd NS

.

T
_, 1041809 |
Dz:mmuxgcb

ns

| SN |
LNOdS

MF900AE-3A

OCTOBER 1986

Page 22



MF900 THE PARTS ILLUSTRATIONS AND PARTS LISTS

€00-vSTIEVY

a3aNnoud 38 1SN LINN SIHL
AINO SHOLONANOD H3AddOD 3SN

3AOW DNINVI 301 TYWHON
NI NMOHS STOULNOD TV

(2%
-

.‘ﬁ HOLOVINOD

ONIHILIMS
IVINAINLNID

¥0SSIUINO0D

,.qsls!.so-ol

123

W01)2310u44d
TYNEILNI

MOLONW FANO YFONY

3% TSN XY ONY
SININIENOFT JOVLTIOA

Y3ONd ¥OS LV IIMYN B — 1 - - -\ s - -

AMdNS UAMOd

[
]
|
|
[t

|
t

'
X ‘
>§:m§01uom!\._/V

TV NO

7~ woLoviNed

Q3¥INDAM S3ISN4

T

k1

1044N0D
nssiyd

¥ILYM O)

o]
J!:urﬂ A
DIE

[

Av130 u3dnvy

MF900WE-3A

]
HILIMS

na

va 1081NQD |
WNSSIYS ! ) — — u
Q.ﬂﬂ_ | tousnos TOuINOD |
~I__ __:332.:_ \— | 3¥NS$3¥4 01 |
na

OCTOBER 1986

Page 23



